

**MARTINDALE ABRASION TEST NO 1297**  
**IWS TM112 AMBIENT TEMPERATURE & HUMIDITY**

Load 12Kpa Foam used

DATE	7/2/13
QUALITY/RANGE NO	Desert
SAMPLE 1	93 000
SAMPLE 2	93 000
SAMPLE 3	84 000
SAMPLE 4	75 000
MEAN	86 250